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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements
and the tests performed to the item under test on the date and under the conditions stated in the report and it is

based on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The testresults relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Revision History

Version Description Issued Date
V1.0 Initial issue of report Aug. 29, 2025
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Summary of Test Result

EE‘ F;Zret Test Items ® AF;eSS/L;LL) Remark

3 AC Power Line Conducted Emission PASS -

4 Occupied Bandwidth & DTS Bandwidth PASS -

5 Maximum Conducted Output Power PASS -

6 Maximum Power Spectral Density PASS -

7 Antenna Port Conducted Emission PASS -

8 Transmitter Radiated Spurious Emission PASS -
Comments and Explanations
The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1. General Information

1.1. EUT Description

Frequency Range 2400 ~ 2483.5 MHz
Operating Frequency IEEE 802.11b/g

IEEE 802.11n/ax (20 MHz)
Channel Number IEEE 802.11b/g

2412 ~ 2462 MHz

11 Channels
IEEE 802.11n/ax (20 MHz)
Type of Modulation IEEE 802.11b DSSS-DBPSK, DQPSK, CCK
IEEE 802.11g/n OFDM-BPSK, QPSK, 16QAM, 64QAM

OFDMA-BPSK, QPSK, 16QAM, 64QAM,

IEEE 802.11a
X 256QAM, 1024QAM

Antenna Information

Ant. Brand Name Model No. Type Antenna Gain (dBi)

1 INPAQ RFMTA150700NNABOO1 Metal 1.90

1.2. EUT Information

EUT Power Type From AC Power
EUT Function X1 | Point-to-multipoint 1| Point-to-point
Beamforming Function 1| With beamforming Xl | Without beamforming
Resource Unit of

Full R Partial R
802.11ax b4 FullRU L] | Partial RU

1.3. Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

4 47 CFR FCC Part 15

+  ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of TAF:

. KDB 558074 D01 v05r02
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1.4

Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1

(TAF: 3024)

ADD: No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

(TAF: 3024)

ADD: No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.

TEL: +886-3-582-8001 FAX: +886-3-582-8958
Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SR02 and HC-CB10. Test site number for address 2 includes
HC-CB02, HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. | Test Engineer Test Environment Test Date
(°C /%)
AC Conduction Emission HC-SR02 Cyril Chen 25/65 2025/04/28
RF Conducted Emission HC-SR12 Kevin Teng 25.2/49.3 2025/04/22
il Ch
Radiated Emission HC-CBO4 Cyril Chen 20~24/51~58 | 2025/04/15~2025/04/25
Jason Yang

1.5.

Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.34dB
Occupied Bandwidth & DTS Bandwidth + 282.55 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +2.47dB
Antenna Port Conducted Emission +2.47 dB
Transmitter Radiated Spurious Emission i ::é gs :S(I)ovv: i g':é

TEL : +886-3-582-8001
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
. ) 9kHz-30MHz,
Artificial Mains Network R&S ENV4200 848411/010 . 2024/12/02 2025/12/01
4line/100A

EMI Test Receiver R&S ESR3 102608 9kHz - 3.6 GHz |2024/09/11 2025/09/10
Two-Line V-Network R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
Coaxial Cable(9 m) Harbour RG-400 HC-SR02 9 kHz-2500 MHz |2024/08/15 2025/08/14
EMI Testing System Audix €3 210616 dekra V9 | HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
High Speed Peak Power )

Anritsu ML2496A 1602004 0.3-40 GHz 2024/10/29 2025/10/28
Meter Dual Input
Pulse Power Sensor Anritsu MA2411B 1531043 0.3-40 GHz 2024/10/29 2025/10/28
HC-CB04
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and Spectrum

R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Analyzer
Trilog Broadband Antenna | Schwarzbeck VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Double Ridged Horn

RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2024/11/26 2025/11/25
Antenna

) 30 MHz-18 GHz,
Coaxial Cable Huber+Suhner | SF104 HC-CB04 11m 2024/08/07 2025/08/06
. Huber+Suhner,

Coaxial Cable Rosnol SF102_UP0264 HC-CB04-1 18-40 GHz, 3m 2024/08/13 2025/08/12
Pre-Amplifier EMCI EMC01820I 980364 30M-8 GHz,20 dB | 2024/06/04 2025/06/03
Pre-Amplifier EMEC EMO01G18GA 060835 1-18 GHz,50 dB | 2024/07/16 2025/07/15
Radiated Software AUDIX e3V9 HC-CB04_1 N/A N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT
2.1 Test Condition

EUT Operational Condition

Testing Voltage

AC 120V/60Hz

2.2. Test Frequency Mode

Test Software Version

TeraTerm v5.4

Modulation Frmt;ezr;cy Power Setting
2412 15.5
802.11b 2437 17.0
2462 16.5
2412 16.0
802.11g 2437 20.0
2462 14.0
2412 16.0
802.11ax (20 MHz) 2437 20.0
2462 14.0
TEL : +886-3-582-8001 Page Number 10 of 21
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2.3. Duty Cycle

. On Times On+Off Times Duty Cycle 1/T Minimum
Modulation Duty Factor (dB
(ms) (ms) (%) y @B VBw (kHz)
802.11b 1.000 1.300 76.92 1.139 1.000
802.11g 0.160 0.248 64.52 1.903 6.250
802.11ax (20 MHz) 1.455 1.565 92.97 0.317 0.687
Note: The duty factor will compensate for the total power and power spectral density.
802.11b 802.11g
802.11ax (20 MHz) -
TEL : +886-3-582-8001 Page Number 11 of 21
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2.4. The Worst Case Measurement Configuration

Tests Iltem

AC Power Line Conducted Emission

Test Condition

AC power line conducted measurement for line and neutral

Operating Mode

Transmit

Tests Item

Occupied Bandwidth & DTS Bandwidth
Maximum Conducted Output Power
Maximum Power Spectral Density
Antenna Port Conducted Emission

Test Condition

Conducted measurement at transmit chains

Tests Item

Transmitter Radiated Spurious Emission

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode

Transmit

The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission test.
The worst case was found at X axis, so the measurement will follow this same test configuration.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated spurious emission below 1 GHz and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

TEL : +886-3-582-8001
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2.5. Tested System Details

N/A

2.6. Configuration of Tested System

Connection Diagram

AC Main

EUT

TEL : +886-3-582-8001
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3. AC Power Line Conducted Emission

3.1. Test Setup

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15- 0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and

photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually

connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.

3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A

TEL : +886-3-582-8001
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4. Occupied Bandwidth & DTS Bandwidth
4.1. Test Setup

4.2, Test Limit

The 6 dB bandwidth: = 0.50 MHz.
Occupied Bandwidth: N/A

4.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

4.4, Test Result of Occupied Bandwidth & DTS Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1. Test Setup

5.2. Test Limit

The maximum conducted output power shall be less 30 dBm (1 Watt).

5.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C
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6. Maximum Power Spectral Density

6.1. Test Setup

6.2. Test Limit

The peak power spectral density conducted from the intentional radiated to the antenna shall not be greater than

+8 dBm in any 3 kHz band during any time interval of continuous transmission.

6.3. Test Procedures

The EUT was setup according to ANSI C63.10: 2013; tested according to DTS test procedure of KDB 558074.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Antenna Port Conducted Emission

7.1. Test Setup

7.2. Test Limit

RF output power procedure Limit (dBc)
Peak output power procedure 20
Average output power procedure 30

Remarks:

1. Inany 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limit.

2. If the transmitter complies with the conducted power limit based on the use of RMS averaging over a time

interval, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.

7.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

7.4. Test Result of Antenna Port Conducted Emission

Refer as Appendix E
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8. Transmitter Radiated Spurious Emission
8.1. Test Setup

9 kHz ~ 30 MHz

30 MHz ~ 1 GHz

Above 1 GHz
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8.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uVv/m) (dBuVv/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F(kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F(kHz)) 30
1.705 - 30 30 29.5 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system.

8.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013 and tested according to DTS test procedure of KDB
558074.

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the maximum
emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on radiated
measurement.

On any frequency or frequencies form 9 kHz(inculde The the lowest oscillator frequency generated within the
device up to the 10th harmonic) to 1000 MHz, the limit shown are based on measuring equipment employing a
quasi-peak detector function and on any frequency or frequencies above 1000 MHz the radiated limit shown are
based upon the use of measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there also is a limit on
the radio frequency emissions, as measured using instrumentation with a peak detector function, corresponding
to 20 dB above the maximum permitted average limit.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz and above 1 GHz is 1 MHz.
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8.4. Test Result of Transmitter Radiated Spurious Emission (Below 30 MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has

no need to be reported.

8.5. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix F
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode Transmit Phase Line
Test Condition WiFi 2.4 GHz
S0 Lewel (dBwuw)
g o
SO0 i CLASS B_ P>
S0.0 I CLASS B_ AW
A0 A0
1
I0.0 =3 5 El
=
20.0 n1
b I e =
L] — FPeak
o115 L = 1410 =210 . 2 |
Freguemcy (MWMHZ)
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.181 33.26 64.45 -31.19 23.63 9.62 QP
2 0.181 10.27 54.45 -44 .18 0.65 9.62 AV
3 0.453 27.78 56.82 -29.04 18.13 9.65 QP
4 0.453 10.83 46.82 -35.99 1.19 9.65 AV
5 0.601 28.72 56.00 -27.28 19.06 9.66 QP
6 0.601 9.91 46.00 -36.09 0.25 9.66 AV
*7 1.060 30.04 56.00 -25.96 20.33 9.70 QP
8 1.060 10.23 46.00 -35.77 0.53 9.70 AV
9 2.237 24.49 56.00 -31.51 14.72 9.77 QP
10 2.237 10.46 46.00 -35.54 0.69 9.77 AV
11 4.199 19.72 56.00 -36.28 9.85 9.86 QP
12 4.199 10.04 46.00 -35.96 0.17 9.86 AV
Note:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission

Level - Limit.
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Report No.: 2540673R

Test Mode Transmit Phase Neutral

Test Condition WiFi 2.4 GHz

Lewel (dBwuw)

240
oo
S0.0 I CLASS B QP
S0.0 I CLASS B_ AW
B o
»
SO0 = = T =
20.0 an
10.0 o =
0 — Paeak
o115 L 1 = ] =210 S
Freqguemcy (MHZ)
No Frequency | Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.190 32.29 64.04 -31.75 22.67 9.62 QP
2 0.190 10.61 54.04 -43.42 0.99 9.62 AV
3 0.439 28.50 57.08 -28.58 18.85 9.65 QP
4 0.439 10.01 47.08 -37.07 0.36 9.65 AV
5 0.623 27.24 56.00 -28.76 17.58 9.67 QP
6 0.623 10.11 46.00 -35.89 0.44 9.67 AV
*7 1.044 27.68 56.00 -28.32 17.97 9.71 QP
8 1.044 9.75 46.00 -36.25 0.04 9.71 AV
9 1.921 25.57 56.00 -30.43 15.81 9.77 QP
10 1.921 9.79 46.00 -36.21 0.02 9.77 AV
11 11.461 19.48 60.00 -40.52 9.31 10.17 QP
12 11.461 10.76 50.00 -39.24 0.59 10.17 AV
Note:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B.1 Test Result of 99% Occupied Bandwidth

Frequency 99% Occupied Bandwidth Limit
Modulation
(MHz) (MHz) (MHz)
2412 13.27 -
802.11b (20MHz) 2437 13.23 -
2462 13.19 -
2412 17.02 -
802.11g (20MHz) 2437 21.50 -
2462 16.86 -
2412 18.90 -
802.11ax (20MHz) 2437 21.02 -
2462 18.86 -
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802.11b/20MHz/1M/2412MHz/Ch1

802.11b/20MHZz/1M/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 100 d5 RBW 300 kHz Date: 09.Jun 2025 14:26:05

Ref Level 30.00 dBm  Offset 100 d5 RBW 300 kHz Date: 09.Jun 2025 14:28:15

At 400B  SWT 180us VBW 1UHz Mods Auto FFT At 400B  SWT 180us VBW 1UHz Mods Auto FFT
Detsctor: Positive Peak, Trace: MAX HOLD Detsctor: Positive Peak, Trace: MAX HOLD
10 dem 10 dem
Linet — Line 1 —
20 a8m 20 a8m
mt
10 dBm it 10 dBm Y
A Fans, A 0
0d8m /\NV u\,\‘ 0d8m M
i iy 15 A T2
2 /
10 08m f“’uw %\\" 10 08m ;-}
20a8m rF(J L 20a8m
a0a8m \/ a0a8m A
- Qo
40 a8 | et e TN \\\,Mwﬂ‘-uwxw 40 d8m e
s048m s048m
s0a8m s0a8m
208 208
CF2ai Gz 001 pis Span 40,00z CF 247 Gz 001 pis Span 40,00z
Tyee RSl Tic Xwaie  Veaius  Funclion  Function Resut Tpe Ral Tc Kwale  Vales  Funcion | Funcion Resul
e 12412600 Gz 5.3 dBm e 42437400 Ghe 701 B
1 1 240508 GHz 905dBm OccBw 11286753267 Nz 1 1 2430608 GHz 602 dBim OccBw 13226773227 Nz
i 1 2410673 Gz -11.48 dBm i 1 2443633 GHz .05 dBm
Ref Level 30.00dBm Offsat 1.00d3 REW 300 ktz Date: 09.0un 2025 14:30:48 Ref Level 30.00dBm Offsat 1.00d3 REW 300 ktz Dats: 224912026 15:33:26
At 4008 SWT 180us VBW UMz Mods Auto FFT At 4008 SWT 180us VBW UMz Mods Auto FFT
Detsctor: Positive Peak, Trace: MAX HOLD Detsctor: Positive Peak, Trace: MAX HOLD
10 dem 10 dem
Linet — Line 1 —
20 a8m 20 a8m
. i P it
A e e,
WA WMy, T VY,
udem T udem v
2
Fu o
“1008m la, “1008m
2048m \I\‘\\ 2048m . / \\,
\ W~
I ,\["\‘r‘\rJU'/ WN"‘\‘
30 dBm 30 dBm NN ]
Mt \ﬂr‘
40 dBm M) I oy 40 d8m
s048m s048m
s0a8m s0a8m
208 208
CF 2482 Gz 001 pis Span 40,00z CF2ai Gz 001 pis Span 40,00z
Tee Rel T Xwaiue vails Function _ Function Resut Tyee Rl Tic Xwals  Veaius  Funclion  FunctionResult
e 12462600 Gz 7.15 dBm e 12413475 Ghz 648 dBm
1 1 245508 GHz 732 dBm OccBw 11106013107 Nz 1 1 2403568 GHz .47 dBim OccBw  17.022077023 Nz
i 1 2460503 GHz 761 dBm i 1 2420501 GHz .42 dBm
Ref Level 30.00dBm Offsat 1.00d3 REW 300 ktz Date: 224912025 15:34:48 Ref Level 30.00dBm Offsat 1.00d3 REW 300 ktz Date: 224912025 15:35:55
A 4008 SWT 18.9us VBW 1MHz  Mode Auto FFT A 4008 SWT 18.9us VBW 1MHz  Mode Auto FFT
Detastor: Positive Paak, Trace: MAX HOLD Detastor: Positive Paak, Trace: MAX HOLD
20 dem 20 dem
Linet — Line 1t —
20aem 20aem
W
10 dBm X. e A, 10 aBm m
FEAEC e e A Vet rt™, P, &
A Iz
./ \ o
A0 dBi ,—../\"KJ V\_% A0 dBi
A0dem A0a8m
A
NM\/ o
2048m 2048m
f
30a8m Sl Ve
40dem 40dem
s0a8m s0a8m
S0a8m S0a8m
20d8m 20d8m
cF 247 Gz 1001 pre Shan 40.00 1Hz CF 2402 Gz 1001 pre Shan 40.00 1Hz
Type Rel Trc Xwae  Vaaue  Function FunctionResat Type Rel T Xwae  Vasiue Function FunctionResal
it 1243500 Gz 10.03 dem it 1 zae0s21 Gz 675 aBm
T 1 2427703 GHz 416 dBm OccBw 21408501409 Nz T 1 2459528 GHz 216 dBim OccBw  10.463136859 N
12 1 zasarus Gnz 797 aem 12 1 za7oam onz 91 a
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D DEKRA

802.11ax/20MHz/MCS0/2412MHz/Ch1

802.11ax/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 100 d5 RBW 300 kHz
At 2098 SWT 180us VBW 1MHz
Detactor: Positive Peak, Trace: MAX HOLD

Moda Auto £FT

0 dBm

20 dBm
2]

PP O P

10 dBm

0dem

J

20 aBm

i
\
k\"v/"‘-w\.:v\ﬂvw

30 aBm
40 d8m
50 48m

50 a8m

70 amm

CF 2412 GHz 1001 pis ‘Span 40.00 MHz
Type  Ref  Tre  Xevelue Yoralue
W1 42400201 GHz 761 dBm
T 1 2402568 GHz 254 dBm Oce Bw
2 1 2421470GHz 214 Bm

Function  Function Resull

18901098901 MKz

Data: 22.Apr.2025 15:38:40

Line1 —

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 48m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 100 d5 RBW 300 kHz

Data: 22.Apr. 2025 15:40:17

At 2008 SWT 135us VBW 1MHz  Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD
Line 1 —
e
Jo . ’\rw"w\/wukvw\
P
N
CF 2.437 GHz 001 pis ‘Span 40.00 MHz
Type Ref Tre  Xwsle  Yaale  Function  Punction Resul
w1 12438443 GHz 1289 dBm
Tt 1 2427369 CHz 2260Bm OccBw 21018881010 MKz
e} 12448308 GHz 644 dBm

802.11ax/20MHz/MCS0/2462MHz/Ch1

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 300 kHz
At 2098 SWT 180us VBW 1MHz
Detactor: Positive Peak, Trace: MAX HOLD

Moda Auto £FT

0 dBm

naen
40 dBm- M1
m
oo, n
. Yo rar N oo JE
\
Avasm

f
. / \

/ LW e
som |y Pl e

40 d8m
50 48m
50 a8m
70 amm
CF 2.462 GHz 1001 pis ‘Span 40.00 MHz
Type  Ref  Tre  Xevelue Yowslue  Function  Punction Resul
W1 4 2470671 GHz 6.81 dBm
T 1 2452565 GHe 197 Bm OccBw 10851138661 Mz
2 12471430 GHz 134 dBm

Date: 22.A91.2025 15:41:28

Line1 —
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Appendix B.2 Test Result of DTS Bandwidth

Frequency DTS Bandwidth Limit
Modulation Result
(MHz) (MHz) (MHz)
2412 8.52 0.50 Pass
802.11b (20MHz) 2437 8.08 0.50 Pass
2462 8.08 0.50 Pass
2412 16.32 0.50 Pass
802.11g (20MHz) 2437 16.32 0.50 Pass
2462 16.32 0.50 Pass
2412 18.60 0.50 Pass
802.11ax (20MHz) 2437 18.52 0.50 Pass
2462 18.68 0.50 Pass
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D DEKRA

802.11b/20MHz/1M/2412MHz/Ch1

802.11b/20MHZz/1M/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 100 d5 RBW 100 kHz
At 2098 SWT S60us VBW 300kHz Mode Auto BFT

Detactor: Positive Peak, Trace: MAX HOLD
0 dBm

20 dBm

10 dBm

D1: 3.580 9B

odem  [D2: 2410 dBm

B LAY

("

. AN
30d8m
40 dam Y

WVMJ"\‘M"‘M \I\J\.U"MMV/"\HW.
50dem
50d8m

F F:

70 d8m

CrF 2412 G 001 = Span 40.00 MHz

Type Rel T Xwslee  Voalus  Function  Function Resul

[ 2417480 Ghz 359 oB

b1 M2 1 Bs0Mk 1de

[ 1 2407560 GHz 4.66 dBm

Date: 09.Jun 2025 14:26:09

Line1 —

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 d8m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 100 d5 RBW 100 kHz
At 2098 SWT S60us VBW 300kHz Mode Auto BFT
Detactor: Positive Peak, Trace: MAX HOLD

Date: 09.Jun 2025 14:28:13

Line 1 —
o1 5.600 dBin t3
VT
02: -0.100 dBm ot Wy
1 e W\/ .A.h_\ ] ]
A/ [\
\ Wy
Vr’*"-hww \*

fans S, |

c %
CF 247 Gz 001 pis Span 40,00z
T Rer Tie Xwale  Veals  Funcion  FuncionAssut
e 4243740 Gz 590 dBm

D1 M2 1 BOBOMMz  036dB
2432060 GHz 0.64 UBm

802.11b/20MHz/1M/2462MHz/Ch11

802.11g/20MHz/6M/2412MHz/Ch1

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 100 kHz
At 2098 SWT S60us VBW 300kHz Mode Auto BFT
Detactor: Positive Peak, Trace: MAX HOLD

Dane: 09.4un 2025 14:30:53

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 100 kHz
At 2098 SWT S60us VBW 300kHz Mode Auto BFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 22.A91.2025 15:33:20

20dem 20dem
Lined — Line t —
20d8m 20d8m
10a8m " 10a8m
04: 5,390 dBm N ¢ S— 1 D1: 4.640 aBm o
dem |DZ 0610 dBm ,MJW"'\U‘ Vs y dem |DZ: 1360 dBm sl wilrelnacfpalegat,
w i -
10 dam 10 dam
20 d8m 20 d8m
e,
30 a8 S08m A Mt
|, b \ . i
M,MM\MM
50 dam 50 dam
50 dam | 50 dam
[ 2 [ .
70 dmmn 70 dmmn
EEroTT T Span S000 A T T Span S000 A
Tipe At T Xwss  Yalie Fundion Function Resal Type At T Xwms  Yoalie Fundion Function Resal
o 412482680 GHe 530 e o 2414478 Gz .84 B
b1 M2 i ses Di M2 i fasnme oads
2 12457980 Che 031 oBm 2 1 |2ussmio che 006 dBm
Ref Leval 30.00 dBm  Offsst 1.00.65 REW 100 kiz Date: 22.Apr.2025 15134153 Ref Leval 30.00 dBm  Offsst 1.00.65 REW 100 kiz Date: 22.Apr.2025 15135758
A 4008 SWT 56.9us VBW 300kHz Mode Auto FFT A 4008 SWT 56.9us VBW 300kHz Mode Aul
10 gom DESEr: Postive Paak, Trace: MAX HOLD 10 gom DESEr: Postive Paak, Trace: MAX HOLD
Lino 1 — Line 1 —
e e
[D1: 9.430 dBM o
1008 v 10 0Bm
k wi
D2: 3.420 dBm (Y0 T SO N T ) D1: 3660 dBm v
. L i L dEm  |p2: 220 dBm ﬂw‘w,kdw\-m‘ r—"uw«w
10 dam W " 10 dam
ool e,
20 dBm MW‘M Tl 20 d8m
30 d8m 30 d8m
el il
4o a8m v plptee” het
50 dam 50 dam
<0 d8m <0 d8m
P [ P [
20 dm 20 dm
cFzam o 001 e Span 4000 1Az o zas o 001 e Span 4000 1Az
Ty Rt T el Yose Faneion Function Resal Tree Rt T % Voalue  Funion  Function Resat
1 1 243238 Ghe 0.4 B 1 2483238 aia .08 o
D1 M2 1 TedoMi ossan b1 M2 1 Tesom
[ 1 zazuedo oz 340 cm [ 1 zasseaon
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802.11ax/20MHz/MCS0/2412MHz/Ch1

802.11ax/20MHz/MCS0/2437MHz/Ch6

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 d8m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 100 d5 RBW 100 kHz

At 40dB SWT S586us VBW 300 kHz Mode Auto FFT
Detsctor: Positive Peak, Trace: MAX HOLD
51: 1040 6B ke
lo2: -2.060 dBm R RN Y S W N Y T -
¥
Vi Sy

g N P,

MW.W
F Fz

CF2ai Gz 001 pis Span 40,00z
T Rer Tie Xwale  Veaids  Funcion  FuncionAssut
e 4241328 Gz 394 dBm
b M2 1 wscomMz 023
2 1 2402600 GHz 204 dBm

Data: 22.Apr. 2025 15:38:44

Line1 —

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 d8m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 100 d5 RBW 100 kHz

At 4048 SWT S566us VBW 300 kHz Mode Auto FFT
Ducscor; Poslivs P, Trace: MAX HOLD
2: 3.210 dem 1 nv,a\.wwubwrw"whw-.km Aoz

F1 F2
CF 2.437 GHz 1001 pis ‘Span 40.00 MHz
Type  Ref  Tre  Xevelue Yowslue  Function  Punction Resull

W1 4 2430270 GHz 021 dBm

D1 M2 1 1BS0MHz 0078

mz 1 2427720 GHz 3.35 dBm

Data: 22.Apr. 2025 15:40:21

Ling 1 —

802.11ax/20MHz/MCS0/2462MHz/Ch11

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 dBm

30 dBm

40 d8m

50 d8m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 1.00 45 RBIW 100 kHz

At 4048 SWT S580us VBW 300kHz Mede Auto FFT
Datsctor: Positive Peak, Trace: MAX HOLD
o1: 2,870 dBm Y
oz: -3.130 dgm t MWWMA' | t
A

»/{ "'\’”'JWW\ v

Mot fartpafins
F

CF 2.482 Gz 001 pi= Span 40.00 Mz
Type Rel T Xwalee  Voalus  Function  Function Resul
1 12484478 GHz 267 B
Di Mz 1 BeOMMe .43dB
[ 1 2452680 GHz 233 dBm

Date: 22.A91.2025 15:41:33

Line1 —
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Report No.: 2540673R

Appendix C. Test Result of Maximum Conducted Output Power

| Frequency Maximum Conducted Average Output Antehna E.I.R.P E'I.'R.'P
Modulation (MHz) Power (dBm) — Galp Power Limit
Ant. 1 Limit (dBi) (dBm) (dBm)

2412 13.93 30.00 1.90 15.83 36.00

802.11b 2437 16.19 30.00 1.90 18.09 36.00
2462 15.67 30.00 1.90 17.57 36.00

2412 15.34 30.00 1.90 17.24 36.00

802.11g 2437 19.91 30.00 1.90 21.81 36.00
2462 1417 30.00 1.90 16.07 36.00

802,11 2412 15.35 30.00 1.90 17.25 36.00
20 MHaZ’; 2437 20.05 30.00 1.90 21.95 36.00
2462 14.23 30.00 1.90 16.13 36.00

Note: E.I.R.P. = Maximum Conducted Output Power + Antenna Gain.

TEL : +886-3-582-8001 Page Number 1 0of1
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Appendix D. Test Result of Maximum Power Spectral Density

Frequency Maximum Power Spectral Density Limit
Modulation Result
(MHz) (dBm/10kHz) (dBm/3kHz)
2412 -13.52 8.00 Pass
802.11b (20MHz) 2437 -10.31 8.00 Pass
2462 -10.92 8.00 Pass
2412 -11.33 8.00 Pass
802.11g (20MHz) 2437 712 8.00 Pass
2462 -13.48 8.00 Pass
2412 -14.36 8.00 Pass
802.11ax (20MHz) 2437 -9.91 8.00 Pass
2462 -16.01 8.00 Pass
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802.11b/20MHz/1M/2412MHz/Ch1

802.11b/20MHZz/1M/2437MHz/Ch6

Ref Level 30.00 d8m Offset 10005  REW 10 ke Date: 09.Jun 2025 14:26:11

Rel Level 30.00 48m  Offset 1.00 o8

REW 10 kHz Date: 09.Jun 2025 14:28:21

Aw 4043 GWT 5835us VBW 30kHz Modo Auo FFT Aw 4048 GWT 583Sus VBW 30kHz Modo Auio FFT
Dotostor: RWS, Tracn: AVERAGE (Pawer) , SGL Count: 1001180 Dotostor: RMS, Trace: AVERAGE (Pomer] , SGL Count: 1007100
30 d8m et 30.d8m et
10.d8m 10.d8m
10.d8m 10.08m
odem odem
W
10aem e 10aem
20d8m WW v
sudem ""P’\/ sdem
sadem sadem
sadem sadem
s0a8m s0a8m
=TT 0001 s, Span 1290 MRz TR CF 2T oz 000 pis Span 12,90 MHz
Te Ref Te Xomue  Ywsie  Funcion  Funchonmesun Tpe Rer Te omue  Yamie  Funcion  Funchonmesun
w 1 2412101 Gha 40 dEm w 1 2437304 GHa 11,45 B
Sum M1 2412161 Ghz 4352 d8m Doty Factor 114 Sum M1 2417504 Gz A0.31 dBm Duty Factor 1.14
Ref Laval 3000 cBm Offset 10045 RBW 10 kiiz Date: 09.4un 2025 14:30:55 Ref Laval 30.00 cBm  Offset 10045 REW 10 bz
Aw 4043 GWT 5837us VBW 30kHz Modo Auio FFT Aw 4048 SWT iAms VW 30KHz Mode Au FFT
Dotostor: RWS, Tracn: AVERAGE (Pawer) , SGL Count: 1001180 Dotostor: RMS, Trace; AVERAGE (Poer] , SGL Count: 1007100
30 d8m 30.d8m
20d8m 20 d8m
10.d8m 10.d8m
odem odem
e i
J0gem 4048 i}
AV AR A
anaem anasm AN WA AW MRy
s0dem s0dem J‘l
sadem sadem
saaem saa8m
s0a8m s0a8m
T0as T0as
™ CF 24tz Gz 30001 prs Span 1275 WHz " CF2aiz o 0001 pis Soon 24 45
Tpe et Yoraiue  Vvaiee  Funcion  Funciion Resut Tpe et Yoratue  Voraiee  Funcion  Funciion Resut
o 2401257 Gz 1200 dBm o 2,414288 Gz 1223 dBm
Sun M1 1 2.601257GHa 10.92.dBm Duty Factar 114 Sun M1 1 2.418488Gha .33 B Duty Factar 190
Ref Laval 30.00 cBm  Offset 10045 REW 10 bz Date: 22.p1.2025 15:34:55 Ref Laval 30.00 cBm  Offset 10045 REW 10 bz 2.Ap1.2025 15:36:01
AW 048 SWT 1ims VEW 30kHz Mode Auio FFT At 3048 SWT 11ms VEW 30z Mode AuioFFT
soampy DOCor RMS, Trace: AVERAGE (Fower), SGL Count: 1001180 soame DOTor RIS, Trace: AVERAGE (Pomer), SGL Count: 1081100
Line 1 — Linet —
20d8m 20d8m
10.d8m 10.08m
sdem sdem
Mt
AndEm M AndEm M
AR NN, AN I
o r W e A
J0dem ) J0dem |
sadem Y sadem
saaem saa8m "
s0a8m 508
T0as T0as
™ CF 21 Gz 30001 prs Span 24.45 WHz " CF 24b2 Gz 0001 pis Soon 24 45
ee e ovatue  Vovalue Funcion  Funcion Resut ee e Yovatue  Voralue Funclion  Funciion Resut
i 2430237 Gz 0,02 dBm i 2480813 Ghz 15,30 0

Sum M1 1 2438237 GMz 712 dBm Duty Factor 190

M1

2458870 GH2 12.48 4B Duty Factor 1.90
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D DEKRA

802.11ax/20MHz/MCS0/2412MHz/Ch1

802.11ax/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 d8m  Offset 1.00d5 REW 10 kHz
At ana8 SWT 13ms VBW 20kHz Made Auto FFT
Dotoctor; RMS, Trace: AVERAGE (Pawer) , SGL Count: 100100

Dato: 22.pr.2025 15:39:05

Ref Level 30.00 d8m  Offset 1.00d5 REW 10 kHz
At ana8 SWT 13ms VBW 20kHz Mode Auto FFT
Dotoctor; RMS, Trace: AVERAGE (Pawer) , SGL Count: 100100

Dato: 22.4pr.2025 15:40:24

30 88m 30 88m
Lined — Lined —
0 68m 20 68m
1068m 1068m
odem odem
m1
A0dem M1 A0dem ¥
v NPT r e o

20d8m u W ul W o ‘w 20d8m u
a0dEm a0d8m
“odem “odem
0dEm Al 0dem
0dEm 0dEm
q0a8m q0a8m

CF2.412 GHz 30001 pis Span 27,90 MHz CF2.437 GHz 30001 pis. Span 27 50 MHz

Type  Ref  Tre  Xwalue Ywaluc  Funcion  Function Result Type  Ref  Tre Xowalue Ywaluc  Funcion  Function Result

" 1 2410205 GHz -14.68 dBm " 1 2438206 GHz 10.23dBm

Sum M1 2410265 GHz -14.38 dBm Duty Factor 032 Sum M1 2435266 Gz 491 dBm  Duty Factor 032

Ref Level 30.00 a8m  Offset 1.0005 REBW 10 kHz Date: 22.Ap1.2025 15:41:36

At ana8 SWT 13ms VBW 20kHz Made Auto FFT
s0m CU10ton: RMS, Trace: AVERAGE (Pawar) , SGL Count: 1001100
20 68m
1068m
odem
A0dem Wi

etk g "

20d8m At 4:
0dem
“odem
s0d8m
0dEm
T0d8m

CF 2.462 GHz 30001 pts

Span 26,05 MHz

Xoralue Ywaluc  Funcion  Function Result
2.462914 GHz 16,33 dBm
2463974 GH2 1601 4B Duty Factor 0.32

Type  Ref
"

Sum w1
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Appendix E. Test Result of Antenna Port Conducted Emission

802.11b/20MHz/1M/2412MHz/Ch1 (Ref.)

802.11b/20MHz/1M/2412MHz/Ch1

Ref Level 30.00 dBm Offset 100dS REW 100 kHz Date: 09.Jun 2025 14:26:16

Ref Level 30.03 dBm Offset 1008 RBW 100 kHz Date: 09.Jun 2025 14:26:26

At 4008 SWT 135us VEW 300kez Modo Auto FET At 4008 SWT 2850ms VBW 300kHz Mods AuioFET
Detsctor: Positvs Paak, Trace: MAX HOLD Detsctor: Positvs Paak, Trace: MAX HOLD, SGL Count: 515
30 d8m 30 dem
Linet — Line 1 —
20 d8m 20 d8m
10 a8m : 10 a8m
w "
A » v
nasm S IS sl VR nd8m
N
<10 a8m Peapy <10 a8m
W TV,
.
20a8m | 20a8m
Limit: 26.3
30 aam 30 aam
0 dam 0 dam
0 98m s008m
50 aam 50 aam
70 a8 70 a8
CFaatzonz o001 ps Span 17204k ETEL o001 ps ECEEE
T Rer Tie Xwale  Veaide  Function  FuncionAssat Tipe Rt T Kvas  Yoaie  Funcion | Fancton Resit
it 4 241243 Gir 367 dBm i 4 2etes e 1,60 dBm
w2 1 20005144 Grie 4223 B
Ref Level 30.00 dBm Offsst 10068 REW 100 kiz Dats: 09.0un 2025 14:20,25 Ref Leval 30.00 dBm Ofset 10045 REW 100Kz Dats: 09.0un 2025 14326135
At 4008 SWT 135us VEW 300kHz Modo Auto FET At 4008 SWT 2850ms VBW 300kHz Modn AuioFET
Detsctor: Positvs Paak, Trace: MAX HOLD Detsctor: Positvs Paak, Trace: MAX HOLD, SGL Count: 515
30 d8m 30 dem
Linet — Line 1 —
20 d8m 20 d8m
10 a8m b 10 a8m "
Ao Sl aad WWIER
odbm Pl 5 e odbm
poelins
h / Fog
10 d8m N S 10 d8m
A W Y, L‘-‘I\‘"‘\V\
20 08m o e
30 d8m 30 d8m
nz
40 dtm 40 dtm =
0 98m s008m
50 aam 50 aam
70 a8 70 a8
243 Gz o001 ps Span 17204k ETEL o001 ps ECEEE

Type  Ref  Tre  Xevelue Yowslue  Function  Punction Resull
M1

42437493 GHz 5,87 dBm

Xevelue Yovalue
2436480 GHz 551 dBm
13.301928 GHz 42,55 dBm

Type  Rer  Tre Function  Function Result
M1

mz 1

802.11b/20MHz/1M/2462MHz/Ch11 (Ref.)

802.11b/20MHz/1M/2462MHz/Ch11

30 dem

20 aBm

10 aBm

vdEm

A0 dBm

20 dBm

30 dBm

40 d8m

50 d8m

50 dBm

70 d8m

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz Dante: 09.4un 2025 14:30:59
An 4098 SWT 19.0us VBW 300kHz Mode Auto FET
Detactor: Positive Paak, Trace: MAX HOLD

Line1 —

mt
; s
Al Sl S \,\/I Ml P, i,

po, Wy "d
wf’“{\/ B
V,I‘-'

CF 2.462 GHx 30001 pts ‘Span 17.00 MHz

Type  Ref e Xwslue Yovalue  Function  Punction Result
Cl

12482480 GHz 5.4 cBm

30 dem

20 aBm

10 aBm

vdEm

A0 dBm

20 dBm

30 dBm

40 d8m

50 d8m

50 dBm

70 d8m

Ref Level 30.00 dBm  Offset 1.00d8  REW 100 kHz Dante: 09.4un 2025 14:31:08

An 4098 SWT 2650m: VBW 200kHz Made Auto FFT
Detactor: Positive Paak, Trace: MAX HOLD , SGL Count: 515
Line 1 —
i
T
Limit: -24.5
mz
¥

Start 30 MHZ 30001 pts ‘Slop 25.50 GHz

Type  Ref e Xwslue Yualue  Function  Funetion Result
M1 1 2401190 GHz 5.5 dBm

mz 115916411 GHz <4262 cim
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802.11g/20MHz/6M/2412MHz/Ch1 (Ref.)

802.119/20MHz/6M/2412MHz/Ch1

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 48m

50 a8m

70 amm

Ref Level 30.00 dBm Offset 100dS REW 100 kHz Data: 22.Apr.2025 15:33:45

R e o o o0 e e
s o P, Tece MAKHOLD

et —

.
rwhmwmmwmmmm
’RWL'\«,'VMW.
MM ity

Y

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 48m

50 a8m

70 amm

Raf Level 30.00 dBm  Offset 1.00 48
At 2098

RBW 100 kHz
SWT 2658 ms VBW 300kHz Made Auto FFT

Detsctor: Positive Peak. Trace: MAX HOLD , SGL Count: 515

ui

Start 30 WHz
Type  Rer
M1
mz

30001 pis

‘Stop 25.50 GHz

e Kvelue Ywslue  Funclion  Funclion Resul
42410720 GHz 214 dBm

1 2380477 GHz 4175 dBm

Data: 22.Apr. 2025 15:33:55

Ling 1 —

802.11g/20MHz/6M/2437MHz/Ch6 (Ref.)

802.11g/20MHz/6M/2437MHz/Ch6

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 dBm

30 dBm

40 d8m

50 48m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz
At 2098 SWT 370us VEW 300 kHz Mode Auto FET
Detactor: Positive Peak, Trace: MAX HOLD

Date: 22.A91.2025 15:35:00

Line1 —

ﬁmwww\}_.iwwmmw

e RO

CF 2.437 GHz 30001 pis ‘Span 32.60 MHz
Type  Rer  Tre ol Yovslue  Function  Punction Resull
M1 42430250 GHz 0.42 dBm

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 dBm

30 dBm

40 d8m

50 48m

50 a8m

70 amm

Ref Level 30.00 dBm  Offset 1.00 48

REW 100 kHz

At 2098 SWT 2658 ms VBW 300kHz Made Auto FFT
Detsctor: Positive Peak. Trace: MAX HOLD , SGL Count: 515

"1
Limit: -20.5§

M2

Start 30 WHz 30001 pis ‘Stop 25.50 GHz
Type  Ref  Tre  Xevelue Ywslue  Funclion  Funclion Resul
M1 2414720 GHz 515 dBm
mz 1 6660558 GHz 4183 dBm

Date: 22.A91r.2025 15:35:10

Ling 1 —

802.11g/20MHz/6M/2462MHz/Ch11 (Ref.)

802.11g/20MHz/6M/2462MHz/Ch11

30 dem

20 aBm

10 aBm

vdEm

A0 dBm

20 dBm

30 dBm

40 d8m

50 d8m

50 dBm

70 d8m

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz
An 4098 SWT 37.9us VBW 300kHz Mode Auto FET
Detactor: Positive Paak, Trace: MAX HOLD

Date: 22.A91.2025 15:36:08

Line1 —

K;J\-.vi;edhhwm'

",
W“Mwww

it
b My
e Er S
S L T T T LT L
M e e

30 dem

20 aBm

10 aBm

vdEm

A0 dBm

20 dBm

30 dBm

40 d8m

50 d8m

50 dBm

70 d8m

Ref Level 30.00 dBm  Offset 1.00 48

REW 100 kHz

An 4098 SWT 2650m: VBW 200kHz Made Auto FFT
Detactor: Positive Paak, Trace: MAX HOLD , SGL Count: 515
M1
Y
Limis: -26.4
mz
2
Start 30 MHZ 30001 pts ‘Slop 25.50 GHz
Type  Ref e Xwslue Yasiue  Funcion  Function Result
M1 1 [ZAB03I0GHz 0.96 dBm
mz 1 18024306 GHE -40.87 dBm

Date: 22.A91.2025 15:36:16

Line 1 —
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802.11ax/20MHz/MCS0/2412MHz/Ch1 (Ref.)

802.11ax/20MHz/MCS0/2412MHz/Ch1

Ref Level 30.00 dBm Offset 100dS REW 100 kHz
At 2098 SWT S60us VEW 300 kHz Mode Auto FET
Detactor: Positive Peak, Trace: MAX HOLD

Data: 22.Apr.2025 15:38:10

0 dBm

Line1 —
20 dBm

10 dBm

. / ittty va’\-\-‘xvm.m'.,.‘ﬂnb{,,,ﬂ‘\

10 a8m

/ |

20a8m
50 dam 4 M"U\meq,
me,wm/“\'
0 amm [
0 98m
50 aam
70 a8
CFaatzonz o001 ps Span 37 20k
Tipe Rt T Keswe  Yoalu  Funcion Function Resul
it 4 24rasns Gir 305 dBm

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 aBm

30 aBm

40 d8m

50 48m

50 a8m

70 amm

Ref Level 30.03 dBm Offset 1008 RBW 100 kHz Data: 22.Apr.2025 15:39:20

At 2098 SWT 2658 ms VBW 300kHz Made Auto FFT
Detsctor: Positive Peak. Trace: MAX HOLD , SGL Count: 515
Ling 1 —
w1
Limit: -26.9)
[
Start 30 WHz 30001 pis ‘Stop 25.50 GHz
Type  Ref  Tre  Xevelue Ywslue  Funclion  Funclion Resul
M1 42413540 GHz 0.08 dBm
mz 1 2380477 GHz 40.31 dBm

802.11ax/20MHz/MCS0/2437MHz/Ch6 (Ref.)

802.11ax/20MHz/MCS0/2437MHz/Ch6

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz
At 2098 SWT S60us VEW 300 kHz Mode Auto FET
Detactor: Positive Peak, Trace: MAX HOLD

Date: 22.A91.2025 15:40:28

0 dBm

Line1 —
20 dBm

m
10 dBm ok

oaem oot AT Rttt

f
W,W o

mw"“‘*/"’)

10 a8m

o &
R T or 30001 pts ‘Span 37.20 MHz

0 dBm

20 dBm

10 dBm

0dem

10 a8m

20 dBm

30 dBm

40 d8m

50 48m

50 a8m

70 amm

Ref Lewel 30.00 dBm  Offset 1.00d5  RBWW 100 kriz Date: 22.A9r.2025 15:40:38

At 2098 SWT 2658 ms VBW 300kHz Made Auto FFT
Detsctor: Positive Peak. Trace: MAX HOLD , SGL Count: 515
Ling 1 —

m1

b
irmit: 326
Start 30 WHz 30001 pis ‘Stop 25.50 GHz

Xevelue Yowslue  Funclion  Funclion Resul

Type  Rer  Tre
M1

mz 1

2430250 GHz 747 dBm
£.950140 GHz 41.01 aBm

802.11ax/20MHz/MCS0/2462MHz/Ch11 (Ref.)

802.11ax/20MHz/MCS0/2462MHz/Ch11

Ref Level 30.00 dBm  Offset 1.00 48 REW 100 kHz
An 4098 SWT 56.8us VBW 300kHz Mode Auto FET
Detactor: Positive Paak, Trace: MAX HOLD

Date: 22.A91.2025 15:41:40

30 dem

Line1 —

20 aBm

10 aBm
[T

vesm »,Mmlr‘ ik A,

A0 dBm
20 dBm

30 dBm

I
\‘”WWW g

40 d8m

50 d8m

50 dBm

70 d8m

CF 2.462 GHx 30001 pts

Type  Ref  Tre ue Function

Xevalue Yol Funetion Result
Cl 12483252 GHz 280 aBm

30 dem

20 aBm

10 aBm

vdEm

A0 dBm

20 dBm

30 dBm

40 d8m

50 d8m

50 dBm

70 d8m

Ref Lewel 30.00 dBm  Offset 1.00d5  RBWW 100 kriz Date: 22.A91.2025 15:41:50

An 4098 SWT 2650m: VBW 200kHz Made Auto FFT
Detactor: Positive Paak, Trace: MAX HOLD , SGL Count: 515
Line 1 —
m1
Lirnit: -27.2
W2
Start 30 MHZ 30001 pts ‘Slop 25.50 GHz

Type  Ref  Tre e Youalue  Funetion  Punction Result
M1 12467360 GHz .88 dBm

mz 1 2485503 GHz <4030 aBm
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802.11b/20MHz/1M/2412MHz/Ch1(Band Edge)

802.11b/20MHz/1M/2437MHz/Ch6(Band Edge)

Ref Level 30.00 dBm Offset 100d5 RBW 100 kHz

Date: 09.Jun 2025 14:26:20

Ref Level 30.00 dBm Offset 100d5 RBW 100 kHz

Date: 09.Jun 2025 14:28:30

At 400B  SWT 2844us VBW 300kMz Mods AuioFET At 400B  SWT 2844us VBW 300kMz Mods AuioFET
Datector: Positive Peak. Trace: MAX HOLD Datector: Positive Peak. Trace: MAX HOLD
30 dem 30 dem
Linet — Line 1 —
2 dem 2 dem
10 dem 10 dem w
e .
ad8m ad8m
0d8m 0d8m
i 244
Limit: -26.33| Limit 2413
2| | |
40 dam m M3 40 dam Ll WMK‘ W M3
Y b v
ik TR ! . By
s048m Pl il hbach il 250,08 P ok P e AR B Pt
50d8m 50d8m
[ F 2
7048 7048 L
Stan 231 GHz 3001 pi= ‘Stop 2.5855 GHz Stan 231 GHz 3001 pi= ‘Stop 2.5855 GHz
Type Rel T Kwse  Ywalur  Funclon  Funclion Resul Tpe Raf Tc  Kwse  Vwaiis  Funcian  Funciion Resu
1 1 (2411017 GHz 284 dBm 1 1 (2430473 Ghz 5.7 dBm
e 12390955 GHz 4178 dBim e 12380504 GHz 46.31 dBim
s 12515168 GHz 4656 dam s 12500262 GHz 46.20 dm
Ref Loval 30.00dBm Offsst 1.00d5  R@W 100 kHz 9.4un. 2025 14:31:04 Ref Loval 30.00dBm Offsst 1.00d5  R@W 100 kHz Date: 22.A0r.2025 15:33:50
At 400B  SWT 2844us VBW 300kMz Mods AutoFFT At 400B  SWT 2844us VBW 300kMz Mods AutoFFT
Datector: Positive Peak. Trace: MAX HOLD Datector: Positive Peak. Trace: MAX HOLD
30 dem 30 dem
Linet — Line 1 —
2 dem 2 dem
10 dem W 10 dem -
v
ad8m ad8m
“10.d8m “10.d8m
20d8m 20d8m
Limit 2456 Limit 25.46 I
008m ]| 008m
40d8m - s 40d8m s
L‘ v
v
o, VO PP ORIy WMW et AP bt gl
<50 48M Wightoi b e P el 50 d8m
50d8m 50d8m !
[ F1 F:
70 d8m 70 d8m
Stan 231 GHz 3001 pi= ‘Stop 2.5855 GHz Stan 231 GHz 001 = ‘Stop 2.5855 GHz
Type Rel T Kwswe  Ywalue  Funcion  Funclion Resul Tpe Raf Tc  Kwse  Vwaiis  Funcian  Fuciion Resu
1 2461504 Ghz 5.28 of 1 1 (2414520 Gz 418 dBm
e 12397040 GHz 46.45 dim e 1238000 GHz 30.52 dim
s 1 |2.430808 GHz 45.45 dm s 12516444 GHz 45,03 dm

802.119/20MHz/6M/2437MHz/Ch6 (Band Edge)

802.11g/20MHz/6M/2462MHz/Ch11(Band Edge)

Ref Level 30.00 dBm  Offset 10045 RBW 100 kHz

Date: 22.A91r.2025 15:35:05

Ref Level 30.00 dBm  Offset 10045 RBW 100 kHz

Date: 22.A9r.2025 15:36:11

A 40 SWT 2844us VBW 300kHz Mode Awo FFT A 4008 SWT 2844us VBW 300kHz Mode Awo FFT
Detastor: Positive Paak, Trace: MAX HOLD Detastor: Positive Paak, Trace: MAX HOLD
20 dem 30 dm
Linet — Line 1t —
20aem 20aem
| 1
10 dem 10 dem i
ndem | ndem |
A0a8m A0a8m
20 aBim [Himit 2058 ) 2048m
\\‘ Limie 28,18
30a8m 30a8m
3 W
40 dBm M3 40 dBm ;
4 [F] M
AP bt b s !
0 dm (Mmoo 150 08 Mt P it S o R TN T
S0a8m S0a8m
£t F: £t F:
20d8m 20d8m
Stan 231 0z 1001 pre Stop 2.5655 GHz Stan 231 0z 1001 pre Stop 2.5655 GHz
Type Rel Trc  Xwalue  Vaaur  Funcian  Funcion Resut Type Rel Trc  Xwale  Vaaur  Funcian  Funcion Resut
it 1230700 GHz 7.2 aem it 1 zasssso GHz 929 aem
wz 1 2300708 Gz 37.90 amm wz 1 2396100 GHz 4594 alm

2489361 GHz 42,35 oBm

2483740 GHz -42.50 cBm
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802.11ax/20MHz/MCS0/2412MHz/Ch1(Band Edge)

802.11ax/20MHz/MCS0/2437MHz/Ch6(Band Edge)

Ref Level 30.00 dBm Offset 100d5 RBW 100 kHz Data: 22.Apr.2025 15:38:14

At 4048 SWT 2844us VBW 300kHz Mode Auto FFT

Datector: Positive Peak. Trace: MAX HOLD
30 dem

Linet —

2 dem
10 dem &
ad8m
0d8m It
20 d8m !

Limit 26.95
30 dBm Ly
40 dam ! "

M A _.Ihw
PP O TR S | i i i PVt it
50d8m |
F1 F:

70 d8m

Stan 231 GHz 001 = ‘Stop 2.5855 GHz

Tpe Raf Tc  Kwse  Vwaiis  Funcian  Funciion Resu

1 1 2410890 Gz 3,67 Bm

w2 12380008 GHz 3260 dim

s 12431405 GHz 4445 dBm

Ref Level 30.00 dBm Offset 100d5 RBW 100 kHz Date: 22.Apr. 2025 15:40:33

At 4048 SWT 2844us VBW 300kHz Mode Auto FFT

Detsctor: Positive Peak, Trace: MAX HOLD
10 dem

Line 1 —
20 a8m
10 dBm M
udem
“0aem
20 a8 |imie 2267 { i
a0asm W
1
“0amm M
5040 b |
s0a8m |
F1 Fi

208

Stan 231 GHz 001 pis Stop 25655 GHz

T Rer Tie Xwale  Veals  Funcian  Funcuen Resu

e 112440080 Ghz 609 dBm

w2 1 230083 Gz 3508 dim

I 12485273 Gz 4123 aBm

802.11ax/20MHz/MCS0/2462MHz/Ch11(Band Edge)

Ref Lewel 30.00dBm  Offset 1.00d5  REW 100 kHz Date: 22.A9r.2025 15:41:45

At 40dB SWT 2844us VBW 300kHz Mode Auto FFT
Detsctor Positve Peak, Trace: MAX HOLD
30 dem
Lined —
20d8m
10a8m
i
vaem
10 dam
20 d8m
Limit 2720 | |
30 d8m ] -
y
40 dBm nz \\WM
s0d8m WWMMW&W Wttt bt
50 dam |
B F
70 dmmn
SanziTon: T Siop 25655 Oz
Ty Aaf T et Yalie  Puncln Puncion Resu
i 4 T2482780 GHe .18 a8
2 1 23sseds che a8 dam
s 1 2483008 Chz 3778 aBm
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Appendix F. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz

Site :HC-CB@4
Condition :3m Horizontal
Mode WIFI 2.4G_TX_LF

Test By  :Jason Young

oo Level (dBuvim)

FCC_CLASS B QP

30.) 2 5
1 T3 4 5 0
20.0
10.0
30 100. 200. 300 400. 500. 600. 700. 800. 900. 1000
Erequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz @BuV/m  dBuV/m a8 aBuv a8

1 56.198 23.87 40.00  -16.13 26.48 253

2 159.980 26.52  43.58  -16.98 29.60 388 QP

3 199.944  23.83  43.50  -19.67 30.46 -6.63 QP

4 319.933 24.52  46.00  -21.48 26.63 211

5 453,987 24.64 46 -21.96 22.55 149 p

6 557.389 26.72  46.8  -19.28 23.48 324
Note:

1. Level = Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit.
. The other emission levels were very low against the limit.

»

site :HC-CBB4
Condition :3m  Vertical
Mode TFI 2.4G_TX_LF
Test By  :Jason Young

goLevel (dBuVIm)

FCC_CLASS_B_QP

50.0) ’7

30 100 200. 300. 400 700. 800. 900. 1000

. 500. 600.
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 54.735 33.42 49.00 -6.58 35.98 -2.56 oF
2 141.259 24.87 43.50 -18.63 28.52 -3.65 QF
3 240.005 21.86 46.00 -24.94 25.79 -4.73 QP
4 320.030 25.93 46.00 -20.87 28.84 -2.11 QF
5 514.321 24.42 46.00 -21.58 21.86 2.56 QP
6 648.278 26.79 46.00 -19.21 21.45 5.34 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

4. The emission under 3@MHz was not included since

the emission levels are very low against the limit.
5. The other emission levels were very low against the limit

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Above 1 GHz

Site :HC-CBed
Condition :3m  ,Horizontal
RB/VB(kHz):1060 / 3600

Mode :b_TX_2412MHz

Test By :Cyril Chen

130Leve! ([dBuVIm)

FCC_15.247_PK

2310 2340. 2360. 2380. 2400. 2420. 2440. 2460.
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv a8

2 2412 .000 99.68

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

2480 2510

Remark

1 2389.800 58.21 74 -15.79 47.88 18.41 Peak
______ 89.21 16.47 Peak

site :HC-CBB4
Condition :3m  ,Horizontal
RB/VB(KHz): 1000 / 1

Mode :b_TX_2412MHz

Test By :Cyril Chen

Level (dBuv/m)

3
138
97.5| 2
81.3
65.0)
FCC_15.247_AV
488
32.5|
16.3
2310 2340.  2360. 2380 2400, 2420, 2440. 2460, 2480, 2510
Frequency (MHz)
No. Frequency  Lewel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB
1 2387.300 38.91  54.00 28.51 10.48  Average

2 2412.700 96.26  ------ 85.79 10.47 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBBA site :HC-CBB4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1600 / 3000 RB/VB(KHz): 1000 / 1
Mode :b_TX_2412MHz Mode _TX 2412z
Test By  :Cyril Chen Test By  :Cyril Chen
131 Level (dBuV/m) 131 Level (dBuV/im)
113.8 113.8
97.5| T 97.5| T
81.3
813 FCC_15.247_PK
65.0)
FCC_15.247_AV
48.8
32.5|
16.3)
2310 2340 2360. 2380 2400, 2420, 2440. 2460 2480, 2510
2310 2340. 2360. 2380. Fzr:gz‘elmyf:ﬂzHul‘J 2440. 2460. 2480. 2510 Frequency (MH2)
No.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB iz dBuV/m  dBuV/m d8 dBuV dB
1 2387.400 58.85  74.00  -15.15 48.45 10.40  Peak 1 2380.600 39.72 54.00 29.32 10.48  Average
2 2413.880  101.14 ------  ------ 98.67 10.47  Peak 2 2412.800 98.33 - 87.86 10.47  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Lime 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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v

to comply with AVG limit.

. The other emission levels were very low against the limit.

to comply with AVG limit.

. The other emission levels were very low against the limit.

. site :HC-CBe4
zltz_t_ '2('(5”4H vontal Condition :3m  ,Vertical
ondition :3m jorizonta
, Mod TX_2412MH,
Mode :b_TX_2412MHz Tee g T Chom
Test By :Cyril Chen v
Level (dBuVim)
120evel (dBuVim) 1
105.0|
105.0|
90.0
90.0|
75.0 FCC_15.247_PK_HF
FCC_15.247_PK_HF -
750 . 151247 PK_
50.0 60.0 FCC_15.247_AV_HF
FCC_15,247_AV_HF 2
4 45.0
45.0
300
30.0]
150
15.0]
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
No. F level  Limit o Read  Fact Remark
No. Frequency  Level  Limit Over Read  Factor  Remark © requency eve e ot e enar
Line Limit Level e
""""""""""""""""""""""""""""""""""""" MH aBu, dBuv, a8 dBuv a8
Mz dBWV/m  dBuV/m 8 dBuv @ i uv/m av/m :
1 2824.e00 53.52 -0.48 71.28  -17.76 A
1 2824.000 52.78  54.00 -1.22 78.54  -17.76  Average 2 ason.eee celer 173 s v e
2 4824.600 56.22 -17.78 73.98  -17.76  Peak 3 7236.000 o313 o5y 66.21  12.78  Peak
3 7236.000 53.97 -20.03 66.75  -12.78  Peak 2 9618.800 25.79 2821 5a.88 9,89 Peak
4 9648.000  45.58 -28.42 54.67 -9.89  Peak . : . . :
Notes Note:
1” f' 1 - Resd Level = Fact 1. Level = Read Level + Factor
- cevel = Head Leve. + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3 Over Limit = Lovel - Limit Line
3. Over Limit - Level - Limit Line — . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG Limit
to comply with AVG limit. i . 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
C-CBe4
Site :HC-CBe4 n ,Horizontal
Condition :3m  ,Horizontal o0 / 1
RB/VB(kHz) / 3000 Mode :b_TX_2437MHz
Mode _TX_2437MHz Test By  :Cyril Chen
Test By :Cyril Chen
13 Level (dBuV/im)
130Level [Buvim)
113.8
113.8 .
2
2 o7.5|
97.5|
813
81.3 FCC_15.247_PK
] 65.0)
FCC_15.247_AV
48.8
32.5|
16.3)
2310 2340. 2360. 2380. 2400. 2420. 2440, 2460. 2480. 2510
2310 2340.  2360. 2380. 2400, 2420, 2440.  2450.  2480. 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level i
————————————————————————————————————————————————————————————————————— MHz dBuV/m  dBuV/m 8 dBuv B
MHz dBuV/m  dBuV/m B dBuV B
1 2388.800 31.75  54.8  -22.25 21.35 10.40  Average
1 2389.700 51.18 40.77 10.41  Peak 2 2437.800 97.48 - R 86.96 10.52  Average
2 2438.e00  100.34 89.82 10.52  Peak 3 2499.480 35.12  54.00  -18.88 24.46 16.66  Average
3 2483.800 51.55 20.90 10.65  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed
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site :HC-CBB4 Site :HC-CBR4
Condition :3m  ,Vertical Condition ,Vertical
RB/VB(kHz):100@ / 3000 RB/VB(kHz e /1
Mode :b_TX_2437MHz Mode _TX_ 2437z
Test By  :Cyril Chen Test By yril Chen
y30Level (dBuVim) 130Leve! (dBuvim)
113.8] 113.8
2 2
97.5| 97.5|
81.3
813 FCC_15.247_PK
65.0]
FCC_15.247_AV
48.8
32.5| ! I
16.3|
2310 2340. 2360. 2380. 2400, 2420. 2440, 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No.  Frequency Level Limit Over Read Factor  Remark No.  Frequency Level Limit Over Read Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuvV dB MHz dBuV/m  dBuV/m a8 dBuV dB
1 2388.468 51.59  74.0@ -22.41 41.19 10.48  Peak 1 2389.460 32.72 54, 22.31 16.41  Average
2 2437.960 10201  ------ R 91.49 10.52  Peak 2 2437.800 99.11 - 88.59 10.52  Average
3 2484.800 53.79  74.e0  -20.21 13.14 10.65  Peak 3 2487.500 36.20 5400  -17.80 25.55 10.65  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBB4 -HC-CBRA
Condition :3m  ,Horizontal m,Vertical
Mode *b_TX_2437MHz Mode :b_TX_2437MHz
Test By  :Cyril Chen Test By :Cyril Chen
1 Level (dBuV/im) ' Level (dBuVim)
105.0 1050
90.0) 90,0
75.0) FCC_15.247_PK_HF 750 FCC 15,247 PK_HF
60.0) FCC_15,247_AV_HF 60.0 3
12,247 AV FCC_15.247_AV_HF
4
45.0 45.0 4
30.0 30.0)
15.0 15.0)
1000 4000. 6000 8000. 10000. 12000. 14000, 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MH2)
No.  Frequency — lLevel  Limit Quer Read — Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB MHz dBuV/m dBuv/m 8 4BuV .
1 4874.000 53.52 54.08 -9.48 71.14 -17.62  Average 1 4874.000 52.88  54.00 -1.12 78.58  -17.62  Average
2 4874.000 56.90  74.00  -17.190 74.52  -17.62  Peak 2 4874.000 55.75 _18.25 73.37 -17.62  Peak
3 7311.e00 53.95  74.00  -20.85 66.61  -12.66  Peak 3 7311.000 53.49 28,51 66.15  12.66  Peak
4 9748.000 45.28  74.08  -28.72 54.26 -8.98  Peak 4 9748.008 1457 29.43 53.55 898  Ppeak
Nlote: Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CBB4
Condition :3m  ,Horizontal
RB/VB(kHz):1060 / 3600

Mode :b_TX_2462MHz

Test By :Cyril Chen

SoLevel (@Buv/im)

FCC_15.247_PK

2310 2340. 2360. 2380. 2400. 2420. 2440. 2460.
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor
Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv a8
1 2461.980 99.53  oooon oooo- 88.95 10.5
2 2485.488 57.73  74.88  -16.27 17.08 16.6

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

2480 2510

Remark

8 Peak
5 Peak

Site :HC-CBB4
Condition :3m  ,Horizontal
RB/VB(kHz
Mode _TX_2462MHz
Test By  :Cyril Chen
130Leve [Buvim)
138
97.5| 1
81.3
65.0)

FCC_15.247_AV

2310 2340, 2360. 2380, 2400, 2420, 2440.  2460. 2480 2510
Frequency (MHz)
Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuv/m d8 dBuv dB

1 2461.200 96.34 - 85.76 18.58 Average
2 2487.700 38.78 54.00 -15.22 28.13 18.65 Average

Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

pwe

5. The other emission levels were very low against the limit
. Site :HC-CBe4
Site :HC-CBBA Condition :3m  ,Vertical
Condition :3m  ,Vertical RB/VB(kHz): 1600 / 1
RB/VB(KkHz):1000 / 3000 Mode _TX_2462MHz
Mode :b_TX_2462MHz Test By yril Chen
Test By  :Cyril Chen
130Lvel (dBuV/m)
13 Level (dBuV/m)
113.8
138 \
1 97.5|
97.5|
81.3]
81.3 FCC_15.247_PK
65,0 FCC_15.247_AV.
48.8 n N S gLl
32.5|
16.3]
2310 2340 2360. 2380 2400, 2420, 2440. 2460 2480, 2510
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level .
————————————————————————————————————————————————————————————————————— MHz dBuV/m  dBuV/m B dBuV dB
MHz dBuV/m  dBuV/m B dBuvV dB
1 2461.300 98.22  ----e- 87.64 10.58  Average
1 2462.300 181.29  -----m ee-ee- 98.78 18.59 Peak 2 2487.700 41.11 54.00 30.46 10.65 Average
2 2483.600 60.57 -13.43 49.93 10.64  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
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Site :HC-CBB4 Site :HC-CBB4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :b_TX_2462MHz Mode  TX_2462MHz
Test By  :Cyril Chen Test By yril Chen
4apLevel (dBuVim) 4apLevel (dBuVim)
105.0 105.0
90.0) 90.0)
75.0 FCC_15.247_PK_HF 75.0 FCC_15.247_PK_HF
60.0 FCC_15,247_AV_HF 60.0 FCC_15.247_AV_HF
450) 4 450 3
30.0) 30.0)
15.0) 15.0)
1000 4000, 6000. 8000. 10000. 12000. 14000. 16000, 18000. 20000. 22000. 25000 1000 4000, 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Lewel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 4924.800 53.56  54.00 -0.44 71.85  -17.49  Average 1 4924.800 53.12  74.80  -20.88 78.61  -17.49  Peak
2 4924.0600 56.60 74.00 -17.40 74.09 -17.49 Peak 2 7386.000 52.35 74.00 -21.65 64.88 -12.53 Peak
3 7386.000 53.17  74.00  -20.83 65.78  -12.53  Peak 3 9848.800 45.31  74.08  -28.69 54.16 -8.85  Peak
4 9848.000 44.78 74.00 -29.22 53.63 -8.85% Peak
Note:
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. 5

5. The other emission levels were very low against the limit.

pwe

Site :HC-CBB4

site :HC-CBe4 Condition :3m  ,Horizental
Condition :3m  ,Horizontal RB/VB(kHz):1000 / 10
RB/VB(kHz):1000 / 3000 Mode 1g_TX_2412MHz
Mode :g_TX_2412MHz

Test By :Cyril Chen
Test By  :Cyril Chen

Level (dBuVim)

J3pLevel (BuVim) !
138
138 R
2 o7.5| 2
o7.5|
813
813
FOC_16.247_PK 650
65.0 FOC_15.247_AV
488
88
32.5|
325
163
163
2310 2340, 2360. 2380, 2400 2420, 2440.  2460. 2480, 2510
2310 2340.  2360. 2380 2400, 2420  2440. 2460 2480, 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Resd  Factor  Remark
No. Frequency Level Limit Qver Read Factor Remark Line Limit Level
Line Limit Level e
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr Mz dBuV/m  dBuV/m a8 BV B
MHz @BuV/m  dBuV/m a8 aBuv a8
1 2389.800 s1.84  54.00 -2.96  40.63 10.41  Average
1 2389.200 64.42 -9.58 54.02 10.48 Peak 2 2413.6060 95.64  ------ - 85.17 10.47 Average
2 2410.900  103.66  ---m-w  -eoeo- 93.19 10.47  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4.

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. 5
. The other emission levels were very low against the limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w
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Site :HC-CBed
Condition :3m  ,Vertical
RB/VB(kHz):1060 / 3600
Mode :g_TX_2412MHz
Test By :Cyril Chen

Level (dBuV/m)

Site :HC-CBB4
Condition :3m  ,Vertical
RB/VB(kHz):1000 / 10

Mode 1g_TX_2412MHz
Test By :Cyril Chen

Level (dBuVim)

13 13
138 . 138
z Y
2
a7.5| 9751
81.3]
813 FCC_15.247_PK
65.0]
850 1 FCC_15.247_AV
™ > _"‘AW/
32.5| 32.5|
163 16.3]
2310 2340. 2360. 2380. 2400 2420 2440. 2460. 2480 2510
2310 2340 2360. 2380. 2400 2420 2440. 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No.  Frequency  Llevel  Limit Over. Read  Factor  Remark
Line Limit Level Line Limit Level
e dBuv/m  dBuv/m = - . MHz dBuV/m  dBuV/m a8 aBuv a8
1 2389.008 €5.76  74.00 5.30 ss.38 1048 Peak 1 2389.188  52.33  54.00 -1.67  41.93  10.48  Average
2 11080 106.83 oo s 0o 56 1047 Pesk 2 2413.988  97.63 --e--- - 87.16  10.47  Average
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line .
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit. i n
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBOA Site :HC-CBOA
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode 15_TX_2412MHz Mode 15_TX_2412MHz
Test By  :Jason Young Test By :Jason Young
4agLevel (dBuVim) 4agLevel (dBuVim)
105.0 105.0
900 900
750 FCC_15247_PK_HF 750 FCC_15.247_PK_HF
2 R
60.0 1 FCC_15,247_AV_HF 60.0 1 2 FCC_15.247_AV_HF
3 3
450 - 450 -
30.0] 30.0]
15.0] 15.0]
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz @BuV/m  dBuV/m a8 dBuv B MHz dBuV/m  dBuV/m a8 dBuv B
1 ss82s.e00  52.61  74.08  -21.99 69.77  -17.76  Peak 1 ss2s.e00  52.61  74.08  -21.99 69.77  -17.76  Peak
2 723.e00  59.16  74.00  -14.99 71.88  -12.78  Peak 2 723.e00  57.66  74.00  -16.34  70.44  -12.78  Peak
3 9648.e00  46.34  74.00  -27.66 55.43 9.89  Peak 3 9648.e00  46.34  74.00  -27.66 55.43 9.89  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4 2

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.

w

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBe4
site -HC-CBO4 Condition ,Horizontal
Condition :3m ,Horizontal RB/VB(kHz e / 10
RB/VB(kHz):1000 / 3000 Mode _TX_2437MHz
Mode 1g_TX_2437MHz Test By yril Chen
Test By  :Cyril Chen
1301evel @Buvim)
130Level (@Buvim)
113.8
113.8 'l 2
‘ o7.5|
97.5|
81.3]
81.3] FCC_15.247_PK 65.0
650 3 FCC_15.247_AV
: 48.8 1 T
488
32.5|
32.5|
16.3)
16.3)
2310 2340. 2360. 2380. 2400. 2420. 2440, 2460. 2480. 2510
Frequency (MHz)
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz)
No. Frequency  Lewel  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level [ TTTTTT STSoomsooos moooos Sooooooos Sooooooos Sooooooos Sooooos sooooooos
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m B dBuv dB
MHz dBuV/m  dBuV/m B dBuvV dB
1 2389.500 46.26  54.00 35.79 10.41  Average
1 2389.660 58.80  74.08  -15.20 48.39 10.41  Peak 2 2439.208 99.50  ------ 88.98 18.52  Average
5 2435.908  107.85  -oee - 97.33 10.52  Peak 3 2483.700 47.63  54.00 36.38 10.65  Average
3 2483.900 63.76  74.00  -10.24 53.11 10.65  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG Limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBe4 Site :HC-CBe4
Condition :3m  ,Vertical Condition ,Vertical
RB/VB(kHz) / 3000 RB/VB(kHz 0 / 10
Mode _TX_2437MHz Mode _TX_2437MHz
Test By  :Cyril Chen Test By yril Chen
130Level (@Buvim) 1301evel @Buvim)
113.8 2 113.8
2
97.5| 97.5|
813 FCC_15.247_PK. 813
65.0] M 65.0]
FCC_15.247_AV
48.8 48.8 WWM [,
32.5| 32.5|
16.3] 16.3]
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark Wo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB MHz dBuV/m  dBuV/m B dBuV dB
1 2385.900 60.74  74.00  -13.26 56.34 10.40  Peak 1 2389.600 47.50 37.09 10.41  Average
2 2434.800  109.99 99.38 10.52  Peak 2 2438.78@  101.66 91.14 10.52  Average
3 2488.200 65.19 54.54 10.65  Peak 3 2483.900 48.61 37.96 10.65  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
TEL : +886-3-582-8001 Page Number : 8 of 18
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Site :HC-CBB4

Condition :3m  ,Horizontal
Mode :g_TX_2437MHz

Test By :Jason Young

Level (dBuV/m)

Site :HC-CBe4
Condition :3m  ,Vertical
Mode 1g_TX_2437MHz
Test By :Jason Young

Level (dBuV/m)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

. The other emission levels were very low against the limit.

105.0]
105.0]
90
90.0|
75.0 FCC_15.247_PK_HF
75.0) FCC_15.247_PK_HF
"
500 2 4 60.0 n FCC_15.247_AV_HF
. FCC_15,247_AV_HF 5
5 450
450
30.0]
300
15.0]
15.0]
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. 6000. B8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz)
Frequency (MHz)
. No. Frequency  Llevel  Limit over Read  Factor  Remark
No. Frequency  Level  Limit over Read  Factor  Remark Line  Limit  Lovel
Line  Limit  Llevel | e e
"""""""""""""""""""""""""""""""""""" Mz dBuV/m  dBuV/m d8 dBuv a8
Mz dBuV/m d8 dBuv a8
1 4874.688  48.59  54.88  -5.41  66.21  -17.62  Average
1 4874.008  46.59 c7.41 6421 -17.62  Average 2 4874.608  58.08  74.00  -15.92  75.76  -17.62  Peak
2 4874.000 68.68 -13.32 78.36  -17.62  Peak 3 7311.e00 51.62  54.00 -2.38 64.28  -12.66  Average
3 7311806 52.56 .44 65.22 -12.66  Average 4 7311.e08 6179 74.89  -12.21  74.45  -12.66  Peak
4 7311080 62.26 -i.7a 74.92 12,66 Peak S 9748.688  46.86  74.00  -27.14  55.84 -8.98  Peak
5 9748.000  46.22 -27.78  55.26  -8.98  Peak
Note: Note:
ote: 1. Level - Read Level + Factor
1. Level - Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
;. ;actu[_—_AnEeEna ;acth + Ci?le Loss - Preamp Factor 3 oven Limit = Level - Limit Line
- Over Limit = Level - Limit Line = = . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed Iy ik AV b
Ly vih AVe mimic to comply wit! imit.
to comply with A . . . 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
site :HC-CBB4 site :HC-CBR4
Condition i3m  ,Horizontal Condition :3m ,Horizontal
RB/VB(kHz):1000 / 3000 RB/VB(kHz): 1608 / 10
Mode ig_TX_2462MHz Hode 1g_TX_2462MHz
Test By  :Cyril Chen Test By :Cyril Chen
130Level (dBuVim) 130Level (dBuVim)
113.8] 113.8]
1
97.5| 97.5| 1
813 15.247_PK 813
65.0] \«M‘“ 65.0]
488 488
32.5| 32.5|
16.3] 16.3]
2310 2340. 2360. 2380. 2400, 2420. 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400, 2420. 2440. 2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
HHz dBuV/m dBuv a8 HHz dBuV/m  dBuV/m d8 dBuv a8
1 2460.50@  103.75  ----o-  —oooo- 93.18  10.57  Peak 1 2463.908  95.78 ----o-  oooooo 85.19  10.59  Average
2 2483.788  69.39 74.00  -4.61  58.74  10.65  Peak 2 2483.688  51.51 5.6  -2.49  40.87  10.64  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed a
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Report No.: 2540673R

Site :HC-CBB4
Site :HC-CBR4 Condition :3m ,Vertical
Condition :3m  ,Vertical RB/VB(KkHz):1008 / 10
RB/VB(kHz):1000 / 3000 Mode :g_TX_2462MHz
Mode 1g_TX_2462MHz Test By  :Cyril Chen
Test By :Cyril Chen
43Level (dBuVim)
130Level (dBuvim)
138
138
! o7.5| 1
o7.5|
813
813
5.247_PK .
65.0  15.247_AY
8 \"‘m‘..«.‘_
8.
32.5|
32.5|
163
163
2310 2340, 2360. 2380 2400,  2420. 2440.  2460.  2480. 2510
2310 2340.  2360. 2380 2400, 2420, 2440. 2460,  2480. 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
"""""""""""""""""""""""""""""""""""" MHz dBuV/m
MHz dBuV/m dBuV/m dB dBuV dB
1 2459.488 96.94  aceooe eeeee- 86.37 16.57  Average
1 2458.200 1085.36 94.79 10.57 Peak 2 2483.600 52.31 -1.69 41.67 10.64 Average
2 2483.700 69.74 -4.26 59.09 1@.65 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBB4 Site :HC-CBB4
Condition :3m ,Horizontal Condition :3m ,Vertical
Mode :g_TX_2462MHz Mode 1g_TX_2462MHz
Test By  :Jason Young Test By  :Jason Young
Level (d4BuV/m) Level (d4Buv/m)
105.0) 105.0)
90.0 90.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0 X FCC_15247_AV_HF 60.0 FCC_15.247_AV_HF
3 3
45.0) 1 45.0)
300 300
150 150
1000 4000. 6000 8000 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000 8000. 10000. 12000. 14000. 16000. 18000 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Qver Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv B MHz dBuV/m  dBuV/m 8 dBuv B
1 4924.000 51.59  74.88  -22.41 69.88  -17.49  Peak 1 4924.000 49.48 7400 -24.52 66.97  -17.49  Peak
2 7386.000 53.74 74.00 -20.26 66.27 -12.53 Peak 2 7386.000 52.69 74.00 -21.31 65.22 -12.53 Peak
3 9848.000 46.21 7400 -27.79 55.86 -8.85  Peak 3 9848.000 46.55  74.00  -27.45 55.48 -8.85  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
TEL : +886-3-582-8001 Page Number ;10 of 18
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Report No.: 2540673R

Site :HC-CBB4

Condition :3m  ,Horizontal
RB/VB(kHz):1060 / 3600

Mode :ax20_TX_2412MHz
Test By  :Cyril Chen

SoLevel (@Buv/im)

FCC_15.247_PK

2 2413.600 105.61 --

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

2310 2340.  2360.  2380.  2400.  2420. 2440.  2450.  2480. 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuv/m d8 dBuv dB

1 2388.800 70.52 74 .00 -3.48 608.12 18.48 Peak
- 95.14 16.47 Peak

Site :HC-CBB4

Condition :3m  ,Horizontal
RB/VB(KkHz):1008 / 1

Mode x20_TX_2412MHz

Test By :Cyril Chen

Level (dBuVim)

13
113.8
97.5|
81.3)
65.0)
48.8
325
163
2310 2340.  2360.  2380. 2400, 2420,  2440.  2460. 2480, 2510
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
""""" Wiz dB/m  dBa/m @8 dew a8
1 2390.000 50.82 54.00 -3.18 48.41 10.41 Average

2 2412.700 92.86  ------

82.39 10.47 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site :HC-CBR4
Condition :3m sVertical Condition :3m sVertical
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1000 / 1
Mode :ax20_TX_2412MHz Mode %20_TX_2412MHz
Test By :Cyril Chen Test By :Cyril Chen
130Level (dBuvim) 130Level (dBuvim)
1138 2 1138
97.5| 97.5| 2
813 FCC_15.247_PK 813
65.0) 65.0)
FCC_15.247_AV
488 488
325 325
16.3) 16.3)
2310 2340.  2360.  2380. 2400, 2420,  2440.  2460.  2480. 2510 2310 2340.  2360. 2380. 2400, 2420,  2440.  2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuv dB
1 2388.800 ©9.35 74.00 58.95 10.40 Peak 1 2389.900 51.70 54.00 -2.3@ 41.29 10.41 Average
2 2410.800  187.46  ----—- 96.99 10.47  Peak 2 2413.000 95.28  ------ S 84.81 10.47  Average
lNote: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Report No.: 2540673R

Site :HC-CBe4
Condition :3m  ,Horizontal
Mode :ax20_TX_2412MHz

Test By :Jason Young

Level (dBuVim)

Site 1HC-CB@4
Condition :3m ,Vertical
Mode x20_TX_2412MHz

Test By  :Jason Young

1 Level (dBuVim)

105.0|
105.0|
90.0
90.0
750 FCC_15247_PK_HF
750 FCC_15.247_PK_HF
e i 60.0| 1 FCC_15.247_AV_HF
- < FCC_15/247_AV_HF
1 o =LA 450 3
45, T
300
30.0]
15.0]
15.0]
1000 4000. G000 B00O. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
1000 4000. G600 B0OO. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 Frequency (MHz]
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level e e
rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr MHz dBuV/m  dBuV/m B dBuV B
MHz dBuV/m  dBuV/m 8 dBuv B
1 4824.088 52.79  74.88  -21.21 78.55  -17.76  Peak
1 4824.000 s1.66  74.88  -22.34 69.42  -17.76  Peak 2 7236.000 53.85  74.00  -20.95 65.83  -12.78  Peak
2 7236.000 S6.64  74.80  -17.36 69.42  -12.78  Peak 3 9648.088 44.83 7408 -29.17 53.92 -9.89  Peak
3 9648.000 46.02 7400  -27.98 55.11 -9.09  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels uere very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBB4 Site :HC-CBB4
Condition :3m  ,Horizontal Condition :3m  ,Horizental
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1008 / 1
Mode :ax20_TX_2437MHz Mode x20_TX_2437MHz
Test By :Cyril Chen Test By :Cyril Chen
13gLevel (dBuVim) 13gLevel (dBuVim)
113.8 2 113.8
97.5| 97.5| 2
81.3 FCC_15.247_PK 81.3
65.0| 1 65.0|
M‘“‘-‘W FOC_15.247_AV
8. 8. 1 3
32.5| 32.5|
16.3) 16.3)
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level

MHz dBuV/m dBuV/m dB dBuv dB

1 2386.600 02.40 74.00 52.00 10.40 Peak

2 2438.800  109.37 - 98.85 10.52  Peak
3 2484.800 66.46  74.00 55.81 10.65  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5

. The other emission levels were very low against the limit.

MHz dBuV/m dBuV/m dB dBuv dB

1 2389.600 44.42 54.00

34.01 10.41 Average
2 2438.400 97.86  ------

86.54 10.52  Average
3 2483.900 45.29  54.00 34.64 10.65  Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5

. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2540673R

Site :HC-CBB4
Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3000
Mode :ax20_TX_2437MHz
Test By :Cyril Chen

Level (dBuVim)

Site :HC-CB@4
Condition ,Vertical
RB/VB(kHz /1
Mode x20_TX_2437MHz

Test By :Cyril Chen

Level (dBuV/m)

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
. The other emission levels were very low against the limit.

w

13
13
! 1358
1138 |
2
97.5|
97.5|
81.3]
81.3) FCC_15.247_PK
5 65.0
65.0] 1 M FCC_15.247_AV
8. 1
488 [~
32.5|
32.5|
16.3)
16.3|
2310 2340. 2360. 2380. 2400. 2420. 2440, 2460. 2480. 2510
2310 2340. 2360. 2380. 2400. 2420. 2440. 2460. 2480. 2510 Frequency (MHz)
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level .
""""""""""""""""""""""""""""""""""""" MHz dBuV/m  dBuV/m B dBuV B
MHz dBuV/m  dBuV/m 8 dBuv a8
1 2390.088 45.19  54.00 34.78 16.41  Average
1 2387.800 62.85 74.00  -11.95 51.65 10.48  Peak 3 2133.000 99.24 - - 88.72 16,52 Average
2 2439.588 111.73  -- ------ l1e1.28 10.53  Peak 3 2484.000 46.68  54.00 36.03 10.65  Average
3 2485.100 67.11 74 -6.89 56.46 10.65  Peak
Note:
Nlote: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Lime
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit
to comply with AVG limit. 5. The other emission levels were very low against the limit
5. The other emission levels were very low against the limit
Site :HC-CBB4 Site :HC-CBB4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :ax20_TX_2437MHz Mode %20_TX_2437MHz
Test By :Jason Young Test By :Jason Young
4z0Level (dBuvim) 420Level (dBuvim)
105.0) 105.0)
90.0 90.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0| 60.0| 2 4
- FCC_15/247_AV_HF - 2 FCC_15.247_AV_HF
T 5
450 3 450 “
30.0 30.0
15.0 15.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Erequency (MHz) Erequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuv B MHz dBuV/m  dBuV/m 8 dBuv B
1 4874.000 48.42 7400  -25.58 66.84  -17.62  Peak 1 4874.000 48.42  s4.00 -5.58 66.84  -17.62  Average
2 7311.000 53.31  74.00  -20.69 65.97  -12.66  Peak 2 4874.000 56.47  74.08  -17.53 74.89  -17.62  Peak
3 9748.000 44.26  74.00  -29.74 53.24 -8.98  Peak 3 7311.e00 56.32  54.00 -3.68 62.98  -12.66  Average
4 7311.808 59.56  74.88  -14.44 72.22  -12.66  Peak
5 9748.080 45.77 7400 -28.23 54.75 -8.98  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line . Level = Read Level + Factor
4

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

[SYNENIN
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Report No.: 2540673R

Site :HC-CBB4

Condition :3m  ,Horizental
RB/VB(kHz):1000 / 3000

Mode :ax20_TX_2462MHz
Test By :Cyril Chen

Level (dBuVim)

Site :HC-CBB4
Condition :3m ,Horizontal
RB/VB(kHz):1800 / 1

Mode :ax20_TX_2462MHz
Test By :Cyril Chen

to comply with AVG limit.

w

. The other emission levels were very low against the limit.

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

. The other emission levels were very low against the limit.

13 130Level (dBuvim)
113.8]
1 113.8]
97.5|
97.5| 4
813 CC_15.247_PK 813
65.0]
65.0]
488
488
32.5|
325
16.3]
16
2310 2340, 2360. 2380. 2400, 2420 2440. 2460. 2480. 2510
Frequency (MHz) 2310 2340. 2360. 2380. 2400 2420 2440. 2460. 2480, 2510
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark .
line  Limit Lavel No. Frequency  level  Limit over Read  Factor  Remark
777777777777777777777777777777777777777777777777777777777777777777777 Line  Limit Level
Mz dBUV/m  dBuv/m d8 dBuv 3 o
Mz dBuV/m  dBuV/m d8 dBuv a8
1 2450.508  104.82 ------  —-oo- 94.25  10.57  Peak
2 2483.600 70.08 _4.00 59.36 10.64 Peak 1 2463.000 92.63  ------ ------ 82.04 10.59 Average
2 2483.768  5.48  54.80  -3.52  39.83  10.65  Average
Note:
1. Level - Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level - Read Level + Factor
3 Over Limit = Lovel - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit - Level - Limit Line
to comply with AVG Limit. 4. The pesk result complies with AVG linit, AVG result is desmed
5. The other emission levels were very low against the limit. to comply with AVG limit
5. The other emission levels were very low against the limit
site :HC-CBB4 site :HC-CBR4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1808 / 1
Mode 1ax20_TX_2462MHz Hode 1ax20_TX_2462MHz
Test By  :Cyril Chen Test By :Cyril Chen
130Level (dBuVim) 130Level (dBuVim)
113.8] 1 113.8]
97.5| 97.5| 1
813 £C15.247_PK 813
65.0) M 65.0)
48.8| 48.8)
32.5| 32.5|
16.3] 16.3]
2310 2340. 2360. 2380. 2400, 2420. 2440. 2460. 2480. 2510 2310 2340. 2360. 2380. 2400, 2420. 2440. 2460. 2480, 2510
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  level  Limit over Read  Factor  Remark
Line  Limit Level Line  Limit Level
HHz dBuV/m  dBuV/m d8 dBuwV B HHz dBuV/m  dBuV/m d8 dBuwV a8
1 2465.50@  106.58 ------  —--oo- 95.98 Peak 1 2459.60@  93.98 ----o-  -ooooo 83.41  10.57  Average
2 2485.788  78.15 -3.85  59.50 Peak 2 2483.688  51.95 54.88  -2.85  41.31  10.64  Average
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed a

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Report No.: 2540673R

Site :HC-CBe4 Site :HC-CBe4
Condition :3m ,Horizontal Condition m ,Vertical
Mode :ax20_TX_2462MHz Hode :ax20_TX_2462MHz

Test By  :Jason Young Test By  :Jason Young

Level (dBuVim)

1agLevel (dBuVim)
108.0) 108.0)
90.0 90.0
750 FCC_15.247_PK_HF 750 FCC_15.247_PK_HF
60.0 FCC_15.247_AV_HF 60.0 FCC_15.247_AV_HF
H 3
5.) 4 5.) T
300 300
150 150
1000 4000. 6000, B000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000, 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 4924.000 52.41 74.00 -21.59 69.90 -17.49 Peak 1 4924.000 49.65 74.00 -24.35 67.14 -17.49 Peak
2 7386.000 52.67  54.00 -1.33 65.20  -12.53  Average 2 7386.000 52.36  74.88  -21.64 64.89  -12.53  Peak
3 7386.008 54.39  74.88  -19.61 66.92  -12.53  Peak 3 9848.088 45.95  74.00  -28.84 54.81 -8.85  Peak
4 9848.000 45.96 74.00 -28.04 54.81 -8.85 Peak
Note:
Note:

. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit - Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit
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